Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report

ENERGY INDUSTRIES OF OHIO

Purchase Order Number
Pattern Number

CAF Metal Designation
Material Spec

PPPL-FP-LTS-2
MCWF-C2

CF8MNMnMod
CF8MNMnMOD

Ladle#1 Heat 29060

Revised 8/1/05

Element

C
MN
SI
CR
NI
MO
p*
(S
N

Min
0.04
2.3
0.0
18.0
13.0
2.1
0.0
0.0
0.24

Actual Max

0.06 0.07
2.8 2.8
0.5 0.5
18.0 18.5
13.2 135
2.3 2.5
----- 0.015
----- 0.015
0.26 0.28

* Reported on weighted average MTR see Doc. #4.

Cert Number 875920-1
Pour Date  4/15/2005

Respectfully Submitted,

Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products

www.MetalTekint.Com




Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report

ENERGY INDUSTRIES OF OHIO

Purchase Order Number
Pattern Number

CAF Metal Designation
Material Spec

PPPL-FP-LTS-2 Cert Number S75920-1
MCWEF-C2 Pour Date  4/15/2005
CF8MNMnMod
CF8MNMnMOD

Ladle#2 Heat 29061

Revised 8/1/05

Element

C
MN
SI
CR
NI
MO
px
g
N

Min Actual Max
0.04 0.05 0.07
2.3 2.8 2.8
0.0 0.5 0.5
18.0 17.8 18.5
13.0 13.1 13.5
2.1 2.4 2.5
00 e 0.015
(1300 — 0.015
0.24 0.28 0.28

* Reported on weighted average MTR see Doc. #4.

(br—

Respectfully Submitted,
Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products
www.MetalTekInt.Com




Purchase Order Number
Pattern Number

CAF Metal Designation
Material Spec

Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report
ENERGY INDUSTRIES OF OHIO

PPPL-FP-LTS-2
MCWF-C2
CF8MNMnMod
CF8MNMnMOD

Ladle#3 Heat 29063

Revised 8/1/05

Element

C
MN
SI
CR
NI
MO
P*
S
N

* Reported on weighted average MTR see Doc. #4.

Min Actual
0.04 0.06
2.3 2.8

0.0 0.5
18.0 18.3
13.0 13.3
2.1 2.2

00 -

1) —
0.24 0.26

Cert Number S§75920-1
Pour Date 4/15/2005

(A

Respectfully Submitted,
Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products
www.MetalTekInt.Com




Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report
ENERGY INDUSTRIES OF OHIO

Purchase Order Number PPPL-FP-LTS-2 Cert Number $75920-1
Pattern Number MCWF-C2 Pour Date  4/15/2005
CAF Metal Designation CF8MNMnMod
Material Spec  CFSMNMnMOD
Weighted average of 3 heats — 29060(46%),29061(25%),29063(29%) Total Weight 29107 Ibs.

Revised 8/1/05

Element Min Actual Max
C 0.04 0.06 0.07
MN 2.3 2.8 2.8
SI 0.0 0.5 0.5
CR 18.0 18.0 18.5
NI 13.0 13.2 13.5
MO 2.1 2.3 2.5
p* 0.0 0.023 0.015
5* 0.0 0.018 0.015
N 0.24 0.26 0.28

*P & S taken from cast on bar, zones 1,2,&3 and analyzed by wet chemistries, ASTM E1019-03 for sulfur and Colormetric for phosphorous.

*P & S are above the specification.

Averages reported, individuals listed below.

Sulfur: 71 .022 Phosphorous: Z1 .024
72 018 72 .021
Z3 015 Z3 025

AL

Respectfully Submitted,
Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products
www.MetalTekint.Com
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INTERNATIONAL

Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report
ENERGY INDUSTRIES OF OHIO

Purchase Order Number PPPL-FP-LTS-2
Pattern Number MCWF-C1

Weld Material Batch 3012668/82743

Element Actual
C 0.02
MN 7.3
SI 0.4
CR 19.5
NI 15.2
MO 3.0
p 0.03
S 0.03
N 0.17

Respectfully Submitted, %‘Q

Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products
www.MetalTekInt.Com




INTERNATIONAL

Carondelet Division

8600 Commercial Bivd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report
ENERGY INDUSTRIES OF OHIO

Nietal

Purchase Order Number PPPL-FP-LTS-2
Pattern Number MCWF-C1

Weld Material Batch WO 19711

Element Actual
C 0.02
MN 3.4
SI 0.2
CR 17.7
NI 16.2
MO 2.8
P 0.02
S 0.002
N 0.15

L —

Charles A. Ruud
Quality Assurance Manager

Respectfully Submitted,

Superior Quality Engineered Metal Products
www.MetalTekint.Com

D
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.gt. &,
t Louis Testing Laboratorjes '».)

NCoRpORATED

2810 Clark Avenue ® St. Louis, MO 63103-2574 e (314) 531-8080 ¢ FAX (314) 531-8085

METALTEK INTERNATIONAL May 17, 2005

8600 Commercial Blvd. Lab No. 05P-1488

Pevely, MO 63070 P.O. No. 12516
Page 1 of 7

Attention: Chuck Ruud
REPORT OF MECHANICAL TESTS

SAMPLE ID: 3 Ea. C-2 COIL, #21, #Z2, & #Z3

Original . . .
Reduced . Yield Tensile Elongation
Sample ID Area Area I:-teductlon Strength Strength (2.0” Gage Length) Modul.u s of
Sq. in Area % . Elasticity
Sq. Inches PSI PSI in. % .
Inches Msi
#Z1 .1948 .0946 51.4 37,700 82,000 1.17 51.4 23.4
#72 .1948 .0887 54.5 35,900 81,000 1.03 51.5 23.2
#73 .1901 .0887 53.3 36,100 84,300 1.15 57.5 21.4

Round, reduced section tensiles
Yield taken at .2% offset
Tested in accordance with ASTM A 370

Identification of tested specimens provided by the client

e

chmitz. Director
terials Testing

AN OFFICIAL COPY OF TEST REPCRT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUGE,
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS.




t. Louis Testing Laboratories

\NCoRPORATED

2810 Clark Avenue ® St. Louis, MO 63103-2574 e (314) 531-8080 ® FAX (314) 531-8085

METALTEK INTERNATIONAL May 17, 2005

8600 Commercial Blvd. Lab No. 05P-1488

Pevely, MO 63070 P.O. No. 12516
Page 2 of 7

Attention: Chuck Ruud

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): C-2 COIL, #Z1
SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 293°K

RESULTS:
BASE METAL FOOT LBS. EI).(I;'I"\E‘F;II\(I).N % SHEAR

Z1-1 140 106 100

Z1-2 128 059 70

z1-3 150 126 100

AVERAGE 139 097 90

Identification of tested specimen provided by client.

chmitz, Director
terials Testing

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
Certificate No. 6397-02 SEE REVERSE FOR CONDITIONS



Certificate No. 0397-01
Certificate No. 0397-02

\NCORPORATED

2810 Clark Avenue ® St. Louis, MO 63103-2574 ¢ (314) 531-8080 ® FAX (314) 531-8085

METALTEK INTERNATIONAL

8600 Commercial Blvd.
Pevely, MO 63070

Attention: Chuck Ruud

May 17, 2005

Lab No. 05P-1488
P.O. No. 12516
Page 3of 7

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID):
SPECIFICATION:
SPECIMEN TYPE:
SPECIMEN SIZE:

C-2 COIL, #zZ1
ASTM A 370-03a
“A” Vee Notch

10 mm x 10 mm

TEMPERATURE OF TEST: 77°K
RESULTS:
LATERAL o
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z1-4 90 .045 60
Z1-5 80 .049 60
Z1-6 81 .055 60
AVERAGE 84 .050 60

Identification of tested specimen provided by client.

chmitz, Director

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABCRATORY ON REQUEST. DO NOT REPRODUCE.

SEE REVERSE FOR CONDITIONS

NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST, LOUIS TESTING LABORATORIES, INC.




t. Louis Testing Laboratorjes

N CORPORAT ]

2810 Clark Avenue e St. Louis, MO 63103-2574 e (314) 531-8080 ® FAX (314) 531-8085

METALTEK INTERNATIONAL May 17, 2005

8600 Commercial Blvd. Lab No. 05P-1488

Pevely, MO 63070 P.O. No. 12516
Page 4 of 7

Attention: Chuck Ruud

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): C-2 COIL, #z2

SPECIFICATION: ASTM A 370-03a

SPECIMEN TYPE: “A” Vee Notch

SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 293°K

RESULTS:

LATERAL o
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z2-1 140 .118 100
Z2-2 154 .090 90
Z2-3 150 .109 100
AVERAGE 148 .105 97

Identification of tested specimen provided b y client.

o

&

l’Schmitz, Director
terials Testing

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
Certificate No. 0397-02 SFF REVERSE FOR CONDITIONS




Certificate No. 0397-01
Certificate No. 0397-02

1929 . : ; T JENTRE
Founded / St. LOU‘S Testlng Laboratorles *’l\) \
\NCoRPORATED Y g2

2810 Clark Avenue ® St. Louis, MO 63103-2574 e (314) 531-8080 ® FAX (314) 531-8085

METALTEK INTERNATIONAL

8600 Commercial Blvd.
Pevely, MO 63070

Attention: Chuck Ruud

May 17, 2005

Lab No. 05P-1488
P.O. No. 12516
Page 5 of 7

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID):
SPECIFICATION:
SPECIMEN TYPE:
SPECIMEN SIZE:

C-2 COIL, #22
ASTM A 370-03a
“A” Vee Notch

10 mm x 10 mm

TEMPERATURE OF TEST: 77°K
RESULTS:
LATERAL o
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z2-4 88 .071 0
Z2-5 76 .037 60
Z2-6 86 .057 70
AVERAGE 83 .055 73

Identification of tested specimen provided by client.

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE,
NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INGC.

SEE REVERSE FOR CONDITIONS.

itz, Director
als Testing

MEMBE R




: H T
29 . . ’ A
Founged St. Louis Testing Laboratorie\ i
o N C O RPORAT g B N

2810 Ciark Avenue ® St. Louis, MO 63103-2574 e (314) 531-8080 ¢ FAX (314) 531-8085

METALTEK INTERNATIONAL
8600 Commercial Bivd.
Pevely, MO 63070

Attention: Chuck Ruud

May 17, 2005

Lab No. 05P-1488
P.O. No. 12516
Page 6 of 7

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID):
SPECIFICATION:

C-2 COIL, #Z3

ASTM A 370-03a

SPECIMEN TYPE: “A” \Vee Notch

SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 293°K

RESULTS:

LATERAL o
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z3-1 154 .086 100
Z3-2 200 .061 100
Z3-3 142 .080 90
AVERAGE 165 .076 97

Identification of tested specimen provided by ciient.

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.

Certificate No. 0397-02

SEE REVERSE FOR CONDITIONS.




Certificate No. 0397-01
Certificate No. 0397-02

t. Louis Testing Laboratorie

\NCoRPOHATED
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2810 Clark Avenue ® St. Louis, MO 63103-2574 (314) 531-8080 » FAX (314) 531-8085

METALTEK INTERNATIONAL

8600 Commercial Blvd.
Pevely, MO 63070

Attention: Chuck Ruud

May 17, 2005

Lab No. 05P-1488
P.O. No. 12516
Page 7 of 7

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID):
SPECIFICATION:
SPECIMEN TYPE:
SPECIMEN SIZE:

C-2 COIL, #Z3
ASTM A 370-03a
“A” Vee Notch

10 mm x 10 mm

TEMPERATURE OF TEST: 77°K
RESULTS:
LATERAL o
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z3-4 91 .052 80
Z3-5 86 .050 80
Z3-6 81 .061 80
AVERAGE 86 .054 80

Identification of tested specimen provided by client.

chmitz, Director
erials Testing

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.

SEE REVERSE FOR CONDITIONS

NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
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96/15/2005 15:18  314-531-2985 ST LOUIS TESTIMG LAE PAGE  B1/81

/0

3% 2/ et
Founaed V177 St Louis Testing Laboratorie

NcoF‘POHATED

2810 Clark Avenue » St Louis, MQ 63103-2574 » (314) 531-8080 = FAX (314) 531-8085

METALTEK INTERNATIONAL April 22, 2005
8600 Commercial Bivd. Labk No. 06P-1170
Pevely, MO 63070 P.0O. No. 12516
Page 1 of 1
Attention: Chuck Ruud (revised 6/15/05)

REPORT OF MECHANICAL TESTS

SAMPLE ID: 1 Ea., Sample Bar #1, Lot 3012668/82744
1 Ea., Sample Bar #2, Batch # WO19711

Ozginal Reduced Reducti Yield Tensile Elongation
Sampie 1D rea Area eduction Strength Strength {2.0” Gage Length) Elastic
Saq. Sq.Inches | M Area% Ps) PsI in. % Modulus
Inches
#1 1801 .0855 55.0 56,500 85,000 0.80 55.0 25.5 MSi
#2 917 .0881 54.0 63,900 98,100 0.88 54.0 23.1 MSI

Round, reduced section all weld room temperature tensiles
Yield taken at .2% offset
Tested in accordance with ASTM A 370

leentification of teeted spacimens providsd by the client

KSitw

AN DFFICIAL DOPY DF 55T REPORT WILL 3E PROVIDED BY THIS LABORATORY NN RFSUEST. B0 NOT RFRPRCDLCE,
Cortifieate No, 9297-01 NITGERICIAL WITHODUT THE RAISED SEAL CF 87, LOUIS TESTING LABCHATORIES (MC.
Certificale No, 0337.02 3EE REVERSE FCR CONDITIONS




BE/1S/2885 09:33 314-531-pgas ST LOUIS TEITING LAE

uis Testing Laboram“e‘,
y N C O RPOR 4 - . '

g o

2810 Clark Avenue a St Louis, MO 63103-2574 » (314) 531-8080 » FAX {314) 531-8085

METALTEK INTERNATIONAL April 8, 2005
8600 Commereial Bivd. L.ab No. 05P-1007
Pevely, MO 83070 =.0. No. 12518

Page1of2
Attention: Chuck Ruud

BEPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): 1 Ea., Material ( (1) LNM2455, [ ot # 3012668;82748
SPECIFICATION: ASTM A 370-023

SPECIMEN TYPE: “A” Vee Notch

SPECIMEN SizE: ' 10 mm x 10 mm

TEMPERATURE OF TEST: -320°F

]

LATERAL . |
ALL WELD METAL FOOT LBS. EXPANSION 7 SHEAR
LNM4455-1 52 0.027 40
LNM4455.-2 50 0.022 40
LNM4455.3 50 0.016 | 20
Average 51 0.022 r 33
{Centification of testeq specimen providsd Oy cliert,
,f s

chmitz, Director
/ ?‘)ﬁﬁena s Testing

KSAw

MEaMBE®R

ALDER AL mros v' “,F TESI MEPART Wi ag PHOVIDED 3y THIS LARO R DF‘
“Aie b BT OFFICIAL W THELY T mAISED _:EJ\L"‘F""'\_)UST AT
Genlifican o, osETocn GET CEVERSE FOQ TONDITIONS




BE/15/2805 ©3:33  314-531-gpes : ST LOUIS TESTING LaB PAGE  B2/86

3 8/ A ¥ 4
Faunded 1939 St LOU‘Q Te%tma Laboralo; SES 5

‘NCOHPOF"ATED

2810 Clark Avenue ¢ St Louis, MO 63103-2574 » (314) 531-8080 » FAX 314) 531-8085

METALTEK INTERNATIONAL April 8, 2005
600 Commercial Bivg. Lab No. 05P-1007
Pavely, MO 63070 P.O. No. 12515

Page 2 of 2
Attention: Chuck Ruud

EORT OF CHARPY IMPACT TEST
== A Y IMPACT TEST

MATERIAL (SAMPLE ID); (2) Metrode B316NF, Batch # WO19711
SPECIFICATION: ASTM A 370-03a

SPECIMEN TYPE: “A” Vee Notch

SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: -320°F

[ LATERAL .
r ALL WELD METAL FOOT LBS. EXPANSION % SHEAR

T Batene 48 0.030 30
B316NF-2 | 52 0.027 30
B316NF-3 44 0.027 30
Average 48 0.028 30

Identification of testag specimen provided b v client.

chmitz, Director

_ terials Testing
- KS/itw |

IAccnmu 7
Ay QEFRICIAL CORY O TESY :\FF‘"RT ‘LD DF PROV!DED BY THiS LABODZATORY CHZEC JEST o HNOY TEREOD LS

Crrificgle he, TR0 ST EEICIAL e [pla ’”—4-' VAISED SEAL OF ST, LQUIS TEST N GBS, LW":HE IN(-‘
Catlificatn No, | EQ"{ ] SEC PF"FHS" FOR CONDITIONS




95/15/2085 ©3:33  314-531-5g95 ST LOUIS TESTING LAE PAGE  B3/26

LA I
Founded \ 4
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EPORT OF CHARPY | CTTEST
= AP Y INEACT TEST

3012682743

Attention: Rick Suria

MATERIAL (SAMPLE ID): Electrode LNM 4455 & B315NF che
SPECIFICATION: ASTM A 370-03a L woiirt "y, o
SPECIMEN TYPE: "A” Vee Notch, All Welg

SPECIMEN SizZE: 10 mm x 10 mm

TEMPERATURE OF TEST:  .7gor

RESULTS:

LATERAL
ALL WELD JOULES FOOT LBs. EXPANSION % SHEAR
— *\M‘
LNM 4455.7 149 110 0.055 50
| _L[NMa44558 130 96 0.050 50
LNM 4455-g 134 99 ] 0.051 50
Average 138 102 | 0.052 | 50
LATERAL
ALL WELD JOULES FOOT LBS. EXPANSION % SHEAR
B316NF-7 155 114 ,’ 0.056 50
B316NF-8 151 111 0.053 50
B318NF-g 146 108 G052 50
| Average 151 111 , 0.054 50 |
Identification of tesiad specimen brovided ty cliant.
f/
| Zehmitz, Director
Miferials Testing
KS/cim
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PROCEDURE QUALIFICATION
e M ALIFICATION

Attention: Rick Suria

WELDER: TERRY STANFIELD
MATERIAL: 1" CF8MnMn, Mod f »
SPECIFICATION: ASME X L

e
ELECTRODE: B316NF i
PROCESS: SMAW

REDUCED SECTION TENSILE
‘ TENSILE "

SAMPLE WIDTH THICKNESS AREA sq. ACTUAL ‘ ,

[»] INCHES INCHES INCHES LBS. STR!;E’:I;GTH FRACTURE
TS.2 750 | 1000 | 7800 70000 | 93,300 | Weld Moty
S5 | 70 | 1010 | 7575 | 71.000 | 88700 | Weld Metal

GUIDED BEND TEST
SAMPLEID | genp I RESULTS
T8-1 Side ] Acceptable, No Discontinuities
—

TS-3 Side | Acceptable, No Discontinuities
| TS | Side __| Acceptable, No Piscontinuities
TS-6 | Side | Acceptable. No Discontinuities

e //’-

v
Wim, Director
, - gaterials Testing
KS7elm CW! No. 92120181

{
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Carondelet Division

8600 Commericial Blvd. - Pevely, MO 63070 USA

Customer Name: ENERGY

INDUSTRIES OF

OHIO

Order Number: PPPL-FP-LTS-2
ASTM Metal CFS8MNMN MOD

Phone: 636-479-4499 - Fax: 636-479-3399

Final Inspection Report

Pattern: MCWF-C2

Revised 7/26/05
Date 7/26/2005

Type Description Cert Number Procedure Acceptance Criteria  Actual
Liquid Penetrant §75920-1 CQP - 300 Rev 9 SEE NOTE Acceptable
Notes Acceptance per ASTM A903. Acceptance criteria - level 1 for high stressed areas, level 2 for all other areas.

Mag Perm S75920-1 SOP Mag Perm 100 Rev 1 <1.02 Acceptable
Radiographic S75920-1 Technique # 12726 MSS SP 54 Acceptable
Visual S75920-1 CQP - 500 REV 4 ASTM A802 LEVEL 2  Acceptable

Liquid Penetrant

Technician: Jason Rees _
evel II

Respectfully Submitted,
Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products

www.MetalTekInt.Com



